

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-26-06-09-01

Product: „3 layer wooden floorings”,
Total thickness: 14 mm; Top layer: 2,5 mm Oak, matt UV-lacquered
and other variants with surface variations (see Annex of this document for details)

Producer: Barlinek Inwestycje Sp. z o.o., ul. Przemysłowa 1, 74-320 BARLINEK, POLAND

Order: Testing of selected properties according to EN 14342:2013 for CE-labelling

Test report: 2726058 dated 20/05/2026 (a total of 17 variants were tested)

Test results: The tested parquet floorings can be classified regarding to the tested characteristics according to EN 14342:2013 for the CE-labelling and assessed according to COMMISSION REGULATION (EU) 2023/1464 of 14 July 2023 amending Annex XVII to Regulation (EC) No 1907/2006 regarding formaldehyde (REACH FA) as follows:

Characteristic	Result	Declaration* according to EN 14342:2013 / REACH FA
Reaction to fire performance according to EN ISO 9239-1:2025 and EN ISO 11925-2:2020, Classification according to EN 13501-1:2018 - Critical heat flux - Smoke production - Extent of flame ≤ 150 mm	4,28 kW/m ² 11,7 % x min fulfilled	Reaction to fire class* Dfl-s1
Formaldehyde emission according to EN 717-1:2004-10	< LOD (144 h)	Class E1 / REACH FA compliant
Content of PCP according to CEN/TR 14823:2004	< LOQ (18 mm thick product)	PCP ≤ 5 x 10 ⁻⁶ⁿ
Anti-skid properties according to CEN/TS 15676:2007-11	Pendulum Test Values in the range from 43 to 102 (see Annex)	USRV 43 - 102 (depending on the surface variation)

* Valid on subfloors made of class A1 or A2-s1, d0 material according to EN 13238:2010, using adhesives or not.
LOD = Limit of Detection (0,008 ppm / 0,010 mg/m³) LOQ = Limit of Quantitation

Dresden, 09/06/2026



Head of laboratory

Engineer in charge

Annex to FLO-26-06-09-01

Anti-skid properties according to CEN/TS 15676:2007

3-layer parquet with the following surface variations:

Variant	Manufacturer's designation of the surface	Top layer	Pendulum Test Value (PTV)	Declaration according to EN 14342:2013
1	matt lacquer L05	2,5 mm oak	47	USRV 47
2	matt lacquer L05, brushed	2,5 mm oak	56	USRV 56
3	semi-glossy lacquer LAK	3,2 mm oak	47	USRV 47
4	economic lacquer LEK	3,2 mm oak	51	USRV 51
5	professional lacquer LIF	3,2 mm oak	57	USRV 57
6	professional lacquer LIN	3,2 mm oak	45	USRV 45
7	UV hardened oil	2,5 mm oak	62	USRV 62
8	UV hardened oil, brushed	2,5 mm oak	77	USRV 77
9	ultra-matt lacquer LU5 brushed	2,5mm oak	84	USRV 84
10	ultra-matt lacquer LU5, deep brushed	2,5mm oak	102	USRV 102
11	natural oil OXY	2,5 mm oak	67	USRV 67
12	natural oil OXY, brushed	2,5 mm oak	67	USRV 67
13	natural oil OXY6, deep brushed	2,5mm oak	71	USRV 71
14	natural oil OXY7, brushed	2,5mm oak	43	USRV 43
15	raw, unfinished	3,2 mm oak	73	USRV 73

R. Gumbel

ENTWICKLUNGS-
UND PRÜFLABOR
HOLZTECHNOLOGIE
GmbH



Zellescher Weg 24 · 01217 Dresden · www.eph-dresden.de